SOCIETA' ITALIANA

S LEL L UMSTEMPELBESCHEINIGUNG

INOSSIDABILI SPA

Vo Scnc i 43622 Puma.tle_ e, 05 7198 c8) - Fx SR Stamp Transfer Certificate
Cod Fisc. @ n. iscrizione R . Parma 01783550344 - VAT IT 01783550344 { IEFERANSCHRIFT: [ 4117875
KUNDE : Delivery address:
Customer:
\:
Werkstoffnashweis / Material Certifcate Liererumfang / Supply schedule
CRSTELLER | ABNAHMEPRUEFZEUGNISS | SCHMELZE | LOS/BAND NR. | \HRE AUFTRAGSNUMMER WERSTOFF/ABMESSUNG mm STUECKZAHL GEWICHT KG.
Supplier R Mill Test Certificate Heat nr. Coil Nr. B Your Order Nr. Type/Dimensions mm. Quantity in bars Weight kg.

. APERAM - ' 842054 84205445 " 3514 Sirtio GES.316T F1 140,000X10,000 2000 6,000000 J 265000
~ APERAM 822096 82209621 35514 biatto CES.316T F1 150,000X10,000 4000  11,000000 516,000
CAPERMM - 842054 84205445 35514 ot CES.316T F1 160,000X10,000 4000 5000000 251,000
ACERNOX 7 LeCH 03L6CH 35514 ©piatio CES.316T F1160,000X15000 4000 4000000 307,000
~ APERAM 842054 84205445 35514 biatto CES.316T F1 180,000X10,000 4000  4,000000 227,000
~ APERAM 842054 aneAE 99 biatto CES.316T F1 200,000X10,000 4000 8.000000 501,000

OUTOKUMPU 6036 003 35514 N Piatto CES.316T F1 200,000X12,000 4000 3,000000 230,000
ACERNOX X L6CH 03L6CH 35514 N biatto CES.316T F1 200,000X15,000 4000  4,000000 385,000

JINDAL 13050183 13062 35514 Piatto CES.316T F1 200,000X20,000 4000  2,000000 262,000

TSINGSHAN | V171103B0...  Y1803232205 35606 ‘ Siatto CES. 304 F1 40,000X6,000 2000 102000000 769,000

UNSERE PL. : DATUM: SESICHTIGUNG UND MASSKONTROLLE: OHNE BEANSTANDUN
Our P.L.: Date: Visual and dimensional control: without objection

DIE UMSTEMPELUNG IST DURCH DEN VOM BESTELLER BEAUFRAGTEN SACHVERSTAENIGEN BZW. DEM WERKSSACHVERSTAENDIGEN VON DER FA S.LP.1. MIT STEMPELABDRUCK BESTAETIGT
The stamp transfer is confirmed by ihe authorized expert designed by the ordered of the S.1.P.1. works espert resp. with a stamp

' OIE UMSTEMPLUNG ERFOLGT MIT ZUSTIMMUNG DES TUEV BAYERN SACHSEN (OKTOBER 1993)  STEMPEL UND UNTERSCHRIFT DES VOM TUEV ANERKANNTEN UMSTEMPELUNGSBERICHTIGTER
Stamp transfer takes place by agreement from TUEV BAYERN SACHSEN (OCTOBER 1993) Stamp and signature of TUEV authorized expert:

BEMERKUNG:
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g i oot % ‘ INSPECTION CERTIFICATE

PAIMONES 'LOS BARR[OF} [~

TRie (14 - V86 62 9} 00 PrUf - Nr.

ANt Pt o, FO02018 1978 10001 C

pore WK 4
L 1Im 1Ok RART DA (Tot LAY A

ACCORDING YO
o EN 10204 3.1

«Zuat imnungsschreiben des TiV Saden vom 21, Prhruar 19837
~etter of appreval fyom the TV Geden dated 21-3-02

by Accredlted BOdY R E - . *Lavt Schreiben des TOV Baden e, v, vom 26 Junl 1 989 wird auf die Gegentelchnung wardirhLat ©

10V Baden ramounce to the countersighature accordirg sheir letcer dated 36-6-29

i s ARV

p— ——— e

Besteller. customer Auftrags Nr . our order n' Bestellung Nr - yvour ovder n*

| SO 23819 B80O-46-91
Prufqegtnttand- Artacle _ Werkstoff Nr und Lieferzustand - materisl n* and Condition of Dellvery
BLECH (PLATE) 1.4571 1D
w'ﬂmtﬂ" . Nﬂ'ﬂﬂb‘x suﬂdﬂrd - Orede of Matarial ' WerksbeX - worke Grade Ersch un S8 stecimaking Process
" . A"AO 'ff. PN - ACS Priceds
X6CrNiMoTi17-12-2 | g : Acx - 280 | | A
Anforderungen - Touhnicel requiremonte Kennzeichnung - -
- | | . Schmelzennummaer . »- ot o
EN 10028-7/TRB 100/AD-2000-MERKBLATT W2W10 DGRL 072VEG (PED) EN-ISO-18286({Thickness Tolgrances)
zelchﬂ“ d" Ll.'.mrk' - Iund“;{ the manufecturar Bt’ﬂ'“’.' des sth‘r’undlgﬂ‘“ » [neperrtor 'S otamp f‘%
AciEe) | 4511 )
N |

Pos Nr. Stickzah! Abmaessung - Dimensions Schmelze Nr Probe Nr

Item N° Quantity o - mm Heat N° Test N°

84 o2 15.000 x 1.500,00 x 4.000,00 L6CH 03L6CH C

Chemische Analyse - Chemical Composition (%)

Schmelze Nr | i

Heat N° c CR MN MO NI P S Sl T

Anforderungen 16,500 2.000] 10,500 T
Requirements 0,080{ 18,500 2.000{ 2,500| 1 3500| 0,045 001 5 1,000/ 0.700

L6CH | - 0.016| 18,770{ 1597 2,088{ 10670| 0,033 0001, 0548( 0237

L i l ; | A 1

Meachanische Eigenschaften - Machanical Properties  Fr. Temp/T. Temp. 20°C

Probe Nr Prob.-Lage &3"%0 un 'l?s Rm  |Rp0.2 |[Rp1.0 AS

Test N°® ras ot Test |D)m, of Spﬂdﬂ'ﬂﬂ N!mm2 N/mm2 N!mm2 %

Anforderungen Breite x Dicke | 520,00 | 220,00 260.00{ 40,00

Requirements Mldth x"-"!'_'mckn"-"d 670,00 '

03L6CH CT |230.000 1500 562,76 274821 31588| 55,56

}
Besichtigung und Masskontrofie wartien durchgeturt: 0.8, Surface and dimensions controlled:0.K WERK%%EYNEB% EETSIRDIGER
n interkristaline Korrosio EN ISO 3512 :

Qe Warkato e o o e Ko fos! 0COrdinge 190 3841-2 A. Heredia
Spektroskopische identitsprutung: 0.8. Spectrometrical identity test: QK

Winnabshandiung: Glihen bel 1950 - 1108 °C

Hest treatment: o

Und Abschrecken mit Lu. CO0lIng with aF- . Zaugnis ist per EDV erstelit und ohne
Die Uisferung entpricht dar @asteilung, The delivery is in accordance with the order Unterschrift guhtia gemﬁss E-Norm 10204
lesusd in agresment with TOV SO0 industrie Service GmbH (021883)

paimones, 17 MAYO 2018

FDTOO14

This to declare that the material as described in here as been cut to :

Piatto CES.316T F1 200,000X15,000 Lenght:  4000,000 3,.5!.8.!
and remarked with steelgrade, heat n°. workinspector's stamp CC



Seriale Certificato 00000000000000034376 File R:\A0001\00000000000000034376__ART__ICOL_12LA03500500084.TIF

AGERWOX | INSPECTION CERTIFICATE
el ( :)“* - CERTIFICADO DE INSPECCION 3.4
PALMONES 'LOS BARRIOSR! 1 IR
RN 2 -
O M S ton wcaniz | DY Accredted Body ACCORDING TO £N 10204 CERTIFICATE N* FO 2016 19078 10002 "
CUSTOMER | . | ) OUR ORDER N° YOUR ORDERN®
CLIUNTE | D | wnnmc-n o SO 23819 MP.‘m_m BO-46-91

. | TRADE MARK INSPECTOR'S STAMP | STEELMAKING PROCESS

SELLO DEL FABRICANTE O SELLO DEL INEPRLTOR PROCESO DE ACERIA
1 A.O. D.ji

REQUIREMENTS ‘ INTERGRANULAR CORROSION GRADE ] FINISH
1LICARLES ) CORRO NTERGRAN ! MATERIAL ACABALC
EN 10088-2:2014 EN-1SO-18286(Thickness Tolerances) EN ISO 3651.2 Acx 280! 1.4571 10
ASTM A240Ed158/A480Ed1 6-ASME SecllA SA240/SA4B0ECQ15 ' ASTM-A-262 PRACTICA E Acx 280 | TP-316Ti NOT
W _A_ m“—
L DIMENSIONS - _ .
. DIMENSIONES :
COIL | BOX CONTENT THICKNESS WIDTH LENGTH MARKS | QUANTITY |TESTN°
BOBINA / CAJA CONTREMIDO LS PESOR ANCHOD LARGO MARCA =ANT > DAD PROBETA
039618 03L6CH AB 15,000 1500.00 4000,00 54 1| 03L6CH C
D39918 03L6CH AC 15,000 1500,00 4000.00 54 1| 03L6CH C
ﬁCHEMICALANALYSISI COMPOSICION QUIMICA (%)
HEATH c lecR |mn o (Mo N NP S st T
| LecH 0.016| 16770| 1587| 2068| 0.020| 10670} 0.033| 0,001 0.548| 0.237
|
—— S— TR & e - —L = - i - £
MECHANICAL PROPERTIES/ICARACT ERISTICAS M ECANICAS
TEST N° mtlRm - |Rp0:2 |Rp1.0 A5 HRB A200
PROBETA £ 2 N/mm2 | N/mm2 | N‘/mm2 % %
c|t| se278]| 27482| 3 s88| 5556| 8500| 5356
I - : ' S p— S I — S . __ﬂ R
REMARKS/ OBSERVACIONES o SURFACE AND DIMENSIONAL CONTROL
! INSPPCCION HUPRRFICIAL Y DIMENS ] ONAL

The delivery is In accordance with the order
Temperatura de hipertemple entre 1050y 1100°C.
I NACE-MRO175/1S0 15158:2003, NACE MR0103:2010 (Chem & Mech

only). SATISFACTORY
SATISFACTORIA

F

WORK INSPECTOR . r

{NSPECTOR

A. Heredia
Palmones, 17 MAYO 2016

This to declare that the material as described in here as been cut to :
Piatto CES.316T F1 200,000X15,000 Lenght:  4000,000 3....5.!5.!
and remarked with steelgrade, heat n°, workinspector's stamp CC
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ACERINOX INSPECTION CERTIFICATE

FABRRIZA DEL CAMPO DE

J‘.«""e,
st ‘:‘) C € CERTIFICADO DE INSPECCION 3.1

SIBRALTAR

|

TAx {34 - 956 62 92 11
e | vy e | oo 0 EN 10204 GERTFICATEN"  FO 2016 19075 18001
' —
CUSTOMER | OUR ORDER N° YOUR ORDER N°
CLIENTE N/ PEDIDD 5/ PEDIDD
_ L SO 23819 BO-46-91
1 TRADE MARK INSPECTOR'S STAMP STEELMAKING PROCESS
£ELLO DEL FABRTCANTE VA STLLO DEL INEQECTOR . PROCEE0 DE ACRRIA
O
| A.0.D.
REQUIREMENTS INTERGRANULAR CORROSION GRADE FINISH |
NORY, 8 - CORROS1ON INTERGRANULAR MATERTAL ACABADO J
EN 100&8 4:2009 EN-1SQ-18286(Thickness Tmmnms) Acx 280 [ 1.4571 10

i

DIMENSIONS
DIMENS1ONRE
COIL | BOX CONTENT THICKNESS WIDTH LENGTH MARKS | QUANTITY |TEST N°
BOBINA / CAJA CONTEN1DO £SPESOR ANCHO LARGO MARCA CANT ZDAD PROBETA
D39e18B 03L6CH AB 15,000 1500,00 4000,00 54 1 | 03L6CH C
D36918 03LBCH AC ' 15,000 1500,00 4000,00 54 1 | 03L6CH C

CHEMICAL ANALYSIS/ COM POSICION QUIMICA (%)

HEAT N°

F

ey v cR |MN MO NI P s Si TI

| REQUIREMENTS 16,500 - 2.000! 10,500

ALQLIEITOS 0,080| 18,500| 2,000 2.500| 13,500] 0,045| 0,015 1,000 0.700
L6CH 0.01i6| 16.770| 1.597! 2,068| 10,670 0.033 0.001) 0,548} 0,237

#

MECHANICALPROPERTIESICARACTERISTICAS MECANICAS B
TEST N° "ROBL | Rm Rp 0.2 Rp 1.0 A5

PROBETA £ &I N/mm2 |N/mm2 [N/mm2 |%

REQUIREMENTS 520,00 220,001 260,00 40,00

REQUISTTOS e 870,00 - -~

03L6CH c|T| s56276| 27482} 31588 56,56 | |
FR EMA RKS / OBSE'RVACIONES SURFACE AND DIMENSIQNAL CONTROL ‘

FDTO0040

The delivery is in accordance with the order

A. Heredia
/—Pw
s —— ey e

SATISFACTORY
SATISFACTORIA

WORK INSPECTOR

INSPECTOR

This to declare that the material as described in here as been cut to :

Piatto CES.316T F1 200,000X15,000 Lenght: ~ 4000,000 S SIPI
and remarked with steelgrade, heat n°, workinspector's stamp CC



	1015509_L6CH_01
	1015509_L6CH_02
	1015509_L6CH_03
	1015509_L6CH_04

